A 66 year old man is brought to the ED. He has been experiencing palpitations. He is
comfortable at rest. His heart rate is 160/min.

What are 4 signs of instability? (2)
Reduced conscious level

Systolic BP <90mmHG

Chest pain

Heart failure

If a patient displays these signs, what is the immediate course of action? One drug and
one non drug with doses as required? (1)

Synchronised DC shock up to 3 attempts

Then amiodarone 300mg IV over 10-20 mins followed by 900mg over 24 hours

The ECG shows a narrow complex tachycardia which is irregular. What key feature in
the history will determine your management? (1)
Onset of arrhythmia <48 hours. If yes, cardioversion. If no, rate control

Which drugs can be used in treatment of atrial fibrillation according to the 2005
resuscitation council guidelines? (3)

Digoxin 500mcg loading dose IV

Beta-blocker oral or 1V (take your pick ? 25-50mg oral atenolol or S5mg IV)
Both for rate control

Or Amiodarone 300mg over 20-60 mins followed by 900mg/24hrs.

On the bradycardia algorithm, what features indicate increased risk of asysole? (2)
Heart rate < 40

Mobitz 2

Ventricular pauses > 3secs

Complete heart block with wide QRS

Outline initial treatment of bradycardia which has failed to respond to an initial dose
of atropine. Include doses. ( ¥4 mark each) (1)

Atropine 500mcg to max of 3mg

Adrenaline 2-10mcg/min

Transcutaneous pacing

Alternative drugs including isoprenaline, aminophyline, dopamine, glucagons if
beta-blocker or calcium blocker, glycopyrollate can be used instead of atropine ? why
bother though
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Tachycardia Algorithm
(with pulse)
Synchronised DC Shock* | Unstable
[ Up to 3 attempts ]'_

or
Glycopyrrolate can be used instead of atropine

Elocker

(‘e Support ABCs: give oxygen; cannulate a vein

* Monitor ECG, BP, Sp0:

* Record 12-lead ECG if possible: if not, record rhythm strip

\* Identfy and treat reversible causes (e.g. electrolyte abnormalities)

4 Is patient stable?
Sqns of instability mclude:
2. Chest pain

Reduced conscious leve!
3.SyﬂoicﬂP<90m|ng 4 Hean failure
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Is QRS regular?

Irregular

Regular

(Rate-related symptoms uncommon at less than 150 beats min™")
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Is QRS narrow (< 0.12 sec)?

Narrow QRS
Is rhythm regular?
-

J 1 Irregular

/ Irregular Narrow Complex
Tachycardia

-
® Use vagal manoeuvres
® Adenosine 6 mg rapid IV bolus;

Seek expert help if unsuccessful gve 12 mg: : llati
if unsucozssul gve further 12 mg. Pm: babl';mb"'mw"
Possibilities include: 2 ECGico y - B-Blocker IV or digoxin IV
* AF with bundle branch block J if anset < 48 h consider:
treat as for narrow complex * Amiod 300 mg IV 20-60 min;
* Pre-excited AF [ Normal sinus rhythm restored? ] \ then 200 mg over 24 h
consider amiodarone
* Polymorphic VT (e.g. . Yes
e deroms v | L e | b,
magnesium 2 g over 10 min) i (F e PSVT: Seek expert help

* Arempteo slectrical cardioversion Is
aiways undertaken under secation
or general anasstnzsla

* Give adenosine as for regular
namow complex tachycardia

* Record 12-lead ECG in sinus
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* If recurs, give adenosine again &
consider choice of anti-arthythmic
prophylais

Possible atrial flutter
* Control rate (e.g. B-Blocker)
\




